ema o

vt frindrusulsaununusn.nAgugg aunys (a19@e ADA 2016)

dszanauidininmainisdnansesinmugnAnnsess

Prediabetes,

] o P a a =
NMITNBULLININUY ‘]JT‘ULﬂ@ﬂqumﬂ??ﬁJLL@zmi'ﬂqmﬁqunﬂ 1ﬂ

Aladeiumny
FBS>126 mg/dl e
75 g,2-hr PG >= 200 mg/dI sia
A1C>=6.5% vise
E}ﬂfmﬁﬁmm?%ﬁwﬂmﬁmmq:ﬁ@ﬂ shuinan
uaz DTX >= 200mg/dl

The comprehensive diabetes medical evaluation

nistsziiugiheiinunuetneAsLaNass

v
ATLIANEIYNT AALNUEN BENNNANNTE

/ Wipanaifaafilsainmn
MFM H MFM + SU H MFM+SU+NPH Basal —bolus insulininjection (RI)
MFM (500) 1 &m pc fiu SU :glipizide (5) »3e NIPH : Mixtard :
1 wk &VBEINV i gliben (5) %-1 fiafuaz 133 : 10 U/day vise 3wt basal dose \{lu2/3d

0.1-0.2 U/kg/day sc hs

1-2 pfsriausnsns 20 1/3 fiu sc ac

1x2annihuiaf >> & 10-159% 79 I ; .
asa 1> 1x252-0-152%2 Uz : 10-15% vive 2-4 U 1-2/week 18 ¢ i dose 1-2 U +#e10-15% 1-
X3>2X2>2X . =
e eee3000 Max 20 mg/day Hypogly : ¥@1wis an dose 4 U s 2 /week
10-20% Hypogly : a1 an dose 4 U visa 10-
mg/day
20%

Basal-bolus insulininjection

Basal NPH mndnauw |, Bolus : Rl 0.1 U/kg vi38
10%basal dose/meal

15y ;i dose 1-2 U+e10-15% 1-2 /week
Hypogly :114a7ws an dose 4 U viza 10-20%

Cardiovasculardisease and risk management 4

Microvascularcomplications and foot care

5

v
e w— & LidmnaThvsne

A1C < 7% , Preprandial capillary plasma glucose Contraindication MFM

80-130 mg/dl 1.  Cr>1.4%gwdewia>1.5 ludane
\l/ 2. Heart failure
3. Severe liver disease
Contraindication SU

avsiofthamudelsd

1. udansulfa

2. Severe liver disease
3. Severe kidney disease




inulunisaansasuuny  (criteria for

diagnosis)

1.1 dszanaufid BMI >= 23 uasd risk factors

sramallil

Physical inactivity
NAA8ATILNTIY
fueiieeiu GDM vitanasayms
11nndn 4 Atania
Hypertension

HDL cholesterol level < 35
mg/dl uazvita TG > 250 mg/d|
Polycystic ovary syndrome
Al1C>=5.7%

Severe obesity , acanthosis
nigricans

1.2 dszmaunnauiienguinngn 45 1

1.3 #ualndlinimsqatiesnaties 3 1

@quﬁ@mﬂmmmw (Prediabetes)
2.1 FPG 100-125 mg/dl sta 75-g OGTT
140-199 mg/dl siza A1C 5.7-6.4%

2.2 {rhayneuniilu prediabetes feaslizunnsgua

feaaiuintensive diet uaz physical

activity behavioral counseling

program Taafidhunareaniivenlifld 7%

v
gaqtnminfauazaanniaanie 1iild moderate-

intensity esdnefies 150 wfidadilansd

msﬂsuﬁmjﬂqmmmw@ g149A5 U999

(Components of the comprehensive

diabetes medical evaluation)

3.1 dsedm

JER
21 81NN
ANTUTAINNINITNY WIMIN Udanisean
Anaanis Adans T plszandu

FanseanInzdnesn Tne 2Q

'
=

sedRguis Anwén Mansiansn

1sedRmnaafun1sinEn 19ALNIINY
szdfnnaiin DKA hypoglycemia

macro/microvascular
complication

3.2 m9949919n18

3.4 uail

BMI, BP, fundoscopic
examination,VA, Thyroid
palpitation, skin examination,
comprehensive foot
examination

A1C , lipid profile, LFT ,urine
microalbumin, serum
creatinine, GFR,

@Cardovascular disease and risk

management

4.1 Hypertension

Keep BP<140/90 mmHg
Life style modification

Antihypertensive drug uusiin

ACEl , monitor serum cr,k

4.2 lipid management

Table 8.1=Recommendations for statin and combination treatment in people

with diabetes

Age Risk factors

Recommended statin intensity™

<240 years Mone

ASCVD risk factor{s)**

ASCVD
40-75 Mone
years ASCVD risk factors
ASCVD

MNone

Moderate or high
High

Moderate

High

High

ACS and LDL cholesterol =50 mg/dL (1.3 mmeal/L) Moderate plus ezetimibe
in patients who cannot tolerate high-dose statins

=TS years MNaone
ASCVD risk factors
ASCVD

Moderate
Moderate or high
High

ACS and LDL cholesteral =50 mg/dL (1.3 mmol/L)in
patients who cannot tolerate high-dose statins

Moderate plus ezetimibe

*In addition to lifestyle therapy.

**ASCVD risk factors include LD cholesterol =100 mg/dL (2.6 mmol/L), high blood pressure,
smoking, overweight and obesity, and family history of premature ASCVD.

Table 8.2—High-intensity and moderate-intensity statin therapy*

High-intensity statin therapy

Moderate-intensity statin therapy

Lowers LDL cholesterol by =50%
Atorvastatin 40-80 mg
Rosuvastatin 20-40 mg

Lowers LDL cholesterol by 30% to <50%
Atorvastatin 10-20 mg

Rosuvastatin 5-10 mg

Simvastatin 20-40 mg

Pravastatin 40-80 mg

Lovastatin 40 mg

Fluvastatin XL 80 mg

Pitavastatin 2-4 mg

*Once-daily dosing.



e 14 ACEl iieannaz proteinuria
anasuuzthitheannununudiseguaz CVD risk e GFR 45-60
Aasli statin moderate-high intensity statin aude o0 fansun refer weldanunsm
1 usifleeanniiesniinaessw fukAsnnsli simvastatin 20- rule out nondiabetic
40 mg sndulugtheilianansa controll lipid profile uaz kidney disease
i macrovascular complication enadsseiteld high O 15u dose
intensity statin annswa. o Monitor GFR 1n 6 iieu
4.3 Antiplatelet agents o Monitor electrolytes ,
o fasanlii ASA 75-162 mg/day e bicarbonate,
primary preventioniutjﬂqaLmumm‘?iﬁ Hb,calsium,phosphorus
10-year risk > 10 % (fhamasitend i ta 1nis
Whannwnuengannndsisawiniy 50 T uazil * GFR30-44
major risk factorv athsties 1 fe uall o Monitor GFR yn 3 iaeu
frisk bleeding o Monitor electrolytes ,
- family history of premature bicarbonate,
atherosclerotic cardiovascular Hb,calcium,phosphorus
disease shwiln yn 3-6 ieu
- hypertension
- smoking * GFR30
- dyslipidemia O WansnndseunndEdaTiny
- albuminuria T9nln
e HASA 75-162 mg/day e 5.2 diabetic retinopathy
secondary prevention il o  msamfienigudniuinmiulag
wnanuuazilszd® atherosclerotic fundus camera , VAyn 11
cardiovascular disease e DR Anandeseiienudnsunnd

5.3 Neuropathy , foot care
Microvascular complications and Foot

e s34 10-g monofilament

care.
testin inprick, temperature
5.1 diabetic kidney disease _ 8 (P P _ P
) . or vibration sensation) , uua,
- screening ilsziiu urine

) i .4 y nsiiaglaeaiin edetieatlar 1 A%
microalbumin , GFR esgsfieailaz 1a%e lu
7
Bileunmnu
- treatment

® aupNszALTANAlWAeN

® arupNAINAUTaTings

o unzthewnsfiiillsiiu 0.8 g/kg/
body weight per day



NSAANTALATIUAR L LININY

NSAANSAILLINITUAITYIN LY
1. ffleng 35 Tl
2. ffianur uazil ve wsl A vise fiae hilspnmany
3. ihilspmonusulaningueniasiinlszmugiarunuaisiulaings

4. Yszsvladuluaeniinlng (TG > 250 mg/dluaziisa HDL < 35 mg/dl

5. HlszdmiiulsannmuaniziassfisainsasanyRs i uinmy 4 Alaniu

6. welFFun1snsanudiy IGT vise IFG
7. dlzavhlauazaaniaen (cardiovascular disease)

8.8nquennieneinluisld ( polycystic ovarian syndrome )

*80u vinaDle BMI > 25 nn/d.2 uazARe seueawinfurzasninnga 90 au. ludne vise wihAuvisasnnngn 80

. Tuineds visasnnnandsugeinsaesluivaasnd (Ensidauseuiaasiodiuganinndn 0.5)

A 4

F/U FBS 6 1aau

FBS >126 mg/dl

A 4

v
FBS
y \ 4 A
FBS < 100 mg/dI FBS 100-125 mg/dl
\ 4 \ 4
F/U EBS tlazmis PFulasung Ansssdin

F/U FBS + Hb A1C 1-2 wk

\ 4 \ 4
FBS <126 mg/dl FBS > 126 mg/dI
and/or and/or
Hb Alc <6.5% HbAlc > 6.5%

Dx. DM
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0 o o a o .
LLu'wmms@LL@gldﬂfazmum'azmmaiumamn (Hypoglycemia)

Hypoglecemia

g{ilae DM DTX <70 mg%

#laa Non DM DTX <55 mg%

vane Blood sugar

CBC, BUN, Cr, Electrolyte

Tube Blood clot

(@ cortisol, insulinlevel

lwmalit iv glucose lainTn)

A

fan1mneszuulszannnans
(Neuroglycopenic symptom)

o

o <n
o YUARR
o AUAU

o nAnsINAT LA

v

e 50% Glucose 50 mlivslowly
push

e 5% -10% D/N/2iv 80-100 ml iv

= o
13if@1n19 43

= o s
Lan1snessuulssanen R

(autonomic symptoms)
o

e LUNALAN

o ladu

e AU (Tremor)

A 4

o & Y A
o UUINMINU 1 UNI 1198
1 |
e U1 NAapy UTd

o auuily 1 uWu

DTX 30 min

DTX < 70 mg%

DTX > 70 mg%

e Worku

e Admit
e F/UDTX
e Off a1 DM

e ¥ short acting insulin (RI)

P YNALR




Hyperglycemia

DTX > 250 mg/dl

!

ladanns

A\ 4

Simple hyperglycemia

Y

Admit control BS

=
UDINT

1haes aau'ld oReu

HUATA BN NTTAUNTLAY

auvnelalinau acetone

~ =2 .
01U lavieuan (Kussmaul breathing)

. [ @ a ° ~ Yy o
9IN1TUDINIE dehydration (¥ ﬂ')'liJﬂuTﬁ’l’T@ﬁ'l FWNITLAULT

CBC, BUN, Cr, Blood sugar

Electrolyte 1aNamq1

A 4

A 4

DKA
Most common in DM type 1
Serum glucose > 250 mg/dl
Positive serum ketone
Wide gap metabolic acidosis
Arterial pH < 7.3, serum

HCO3 < 15 meq/L

HHS
Most common in DM type 2
Serum glucose > 600 mg/dI

Effective serum osmolarity
>320 mOsm/L

Y

Y

WUINTINI35NHINN9E DKA or HHS viindall

Effective serum osmolarity = 2 [serum Na] + glucose/18

Anion gap = serum Na — (Cl + HCO3)




Complete initial evaluation. Check capillary glucose and serum/urine ketones to confirm hyperglycemia and
ketonemia/ketonuria. Obtain blood for metabolic profile. Start IV fluids: 1.0 L of 0.9% NaCl per hour.t

IV Fluids _ Bicarbonate _ Insulin: Regular
v v v v
A pH w 6.9 u_._ﬂ 6.9 IV Route Rt
. . (DKA and HHS) (DKA and HHS)
Determine hydration status No 100mmol in h
A— h HCO, 400ml H,O
+ 20mEq 0.1 U/kg/B.Wt.
Severe ‘ Cardiogenic KCL, infuse as |V bolus
Hypovolemia Mild shock for 2 hours 0.14 U/kg Bwt/hr
debidration as |V continuous
h y A— insulin infusion
Administer 0.9% Hemodynamic Repeat om_om.\,”w\hhmz
NaCl (1.0 L/hr) monitoring/ every insulin infusion
ﬁ pressors 2 hours
! :
Evaluate corrected c:_M_\“ v:ﬂm 7. ' v 20 - 30 mEq /hr
serum Na*# o o_A,, If serum glucose does not fall by at
mm::w h least 10% in first hour, give 0.14
Svory < IS U/kg as IV bolus, then continue

ﬁ h h

Serum Na* Serum Na* Serum Na*
high normal low
0.45% NaCl 0.9% NaCl

(250-500 ml/hr)
depending on
hydration state

(250-500 ml/hr)
depending on
hydration state

4

Potassium

|

Establish adequate
renal function (urine
output ~ 50 ml/hr)

A

K* <3.3 mEq/L

K* >5.2 mEq/L

y y

5

previous Rx

Hold insulin and give

Until K* > 3.3 mEq/L

Do not give K*,
but check serum K*
every 2 hrs.

DKA ¢

y HHS

When serum glucose
reaches 200 mg/dl, reduce
regular insulin infusion to
0.02 - 0.05 U/kg/hr IV, or give
rapid-acting insulin at 0.1
U/kg SC every 2 hrs. Keep
serum glucose between 150
and 200 mg/dl until resolution
of DKA.

When serum glucose
reaches 300 mg/dl, reduce
regular insulin infusion to
0.02 - 0.05 U/kg/hr IV. Keep
serum glucose between 200
and 300 mg/dl until patient is
mentally alert.

v

K*=3.3-5.2 mEq/L

%

Give 20 - 30 mEq K* in each
liter of IV fluid to keep serum
K+ between 4-5 mEg/L

When serum glucose reaches

200 mg/dl (DKA) or 300 mg/dl

(HHS), change to 5% dextrose
with 0.45% NaCl at 150-250 ml/hr

v

Check electrolytes, BUN, venous pH, creatinine and glucose every 2 - 4 hrs until stable.
After resolution of DKA or HHS and when patient is able to eat, initiate SC multidose
insulin regimen. To transfer from IV to SC, continue IV insulin infusion for 1 - 2 hr
after SC insulin begun to ensure adequate plasma insulin levels. In insulin naive

patients, start at 0.5 U/kg to 0.8 U/kg body weight per day and adjust insulin as needed.

Look for precipitating cause(s).




LLuamx‘imi@JLLa@j’ﬂw Hypertensive Urgencies Iix‘iwmmmmﬁ"ljmqg

;‘Tﬂ’m BP 11nNIwyinnu 180/120 mmHg

v

Tn15236 LUdaulsd Liuntnan daanzliaan
7329319718 neuro sign, sign heart failure/volume overload

+/- EKG , Chest x ray

WUANRALNE

FNHIAINUUINIG

Tdwuanuladnfvesaisizdnmen g

Hypertensive

emergency
Armssnslaslsonaaanuaulaialsiia
24-48 T2 luslaglwiduenfin
-u"’uﬁﬂmmqﬁﬁﬂﬁlﬁﬂ hypertensive urgency
g naa YUINL onset Duration TaAITIZ
Captopril ACEI 12.5-25 mg 15 min 4-6 hr. @82 renal artery
(12.5 mg) stenosis
Amlodipine CCB 5-10 mg 6 hr 24 hr Edema,pulmonary
(5 mg) edema,headache, flushing
Hydralazine vasodilators 25-50 mg 5-20 min 3-8 hr Hypotension,tachycardia,
(25 mgq) Headache N/V
NifedipineSR CCB 20 mg 30 min 24 hr Headache , flushing
(20 mg)

%@ follow up next 48 hr

wouwngiRal e wo NCM ialianus duuzilunsdjifamadnigndas

NTINUANAULAN NCD clinic 1ila stable




WUININSALAL L8 TS ANRDALARRANDITW. LUNATAIN])

gilaandisein
-LIUIBDUNGY ATIEN
-F1A59TN

-winilen thniiles wa'lsida(Dysphasia) walailes
(aphasia)

o

-lai5@nsin duau

SN ULNNENUA

A 4

Onset<3hrs

1lgz13u Vital sign
DTX ,| No Stroke
GCS, Pupil
Neuro sign v
Fnwmus ety
< Stroke Onset>3hrs

A
\ 4

e 01 GCS<9msaNld ETT

e Keep
o BP<220/120 mmhg

\ 4

o O2sat>95%
e NPO
e NSSIV
e 1A1zLABALA tube

(nstd Fast tact) v

Anna Refer

Stroke fast tact

Refer for CT Brain

nnse

Ischemic stroke keep BP < 220/120 mm Hg

start antihypertensive was 2 &uanf






